
      Kit 21695 Alt & P/S 
                    Chevy Small Long water pump Alt & P/S Kit

 
Rev 01/16/12



21695 KIT   PARTS LIST  

 

 
M A R C H  P E R F O R M A N C E                                   T E C H  S U P P O R T  
 

1-888-729-9070 

 
 
 
20121    Alternator Bracket 
1-20121-A............Alternator Bracket Body 
1-RA-1.625..........Adjustment Rod 
1-TP3-3.250........Tube Spacer 3-1/4” 
3-S248.................3/8-16 x 1” SHCS 
1-S282.................3/8-16 x 6” SHCS 
1-S310.................5/16 Shoulder Bolt 
2-S667.................3/8 x 5/8 Washer 
2-S260.................3/8-16 x 2-1/4” SHCS 
 
 
 
20162   Power Steering Bracket  
1-20146-A....…....PS Bracket Body 
1-20175A-09........Front Lower P/S Bracket 
1-20175B-09........Rear Lower P/S Bracket 
2-S311.................3/8-16 x 3/4” Hex Bolt 
2-S312.................3/8-16 x 1” Hex Bolt 
2-S272.................3/8-16 x 3-3/4” SHCS 
1-AC3-.200..........Spacer Tube .200”  
2-TP3-.1.400.......Spacer Tube 1.400”  
1-S266.................3/8 x 3” SHCS 
2-S666.................3/8 Washer 
4-S664.................3/8 x 1” Washer 
4-S667.................3/8 x 5/8” Washer 
 
 
 
 
 
 

 

 
RTV Silicone                                          
Loc-Tite* Thread Locker 
Gasket Scraper, Steel Wool or 
Sandpaper to clean gasket surfaces                        
3/16” Allen Head Driver 
5/16” Allen Head Driver 
1/4” Allen Head Driver 
6mm Allen Head Driver  
9/64” Allen Head Driver 
    

 
    
 
     21695-206   Pulley Kit 
     1-6381-A.....……..Crank Pulley 
     1-6322-A...............Water Pump Pulley 
     1-623-A.......……...P/S Pulley 
     4-S183……………5/16-24 x 5/8” SHCS 
     3-S292……………3/8-24 x 1” SHCS 
     1-206-A.................Alt Pulley
 
 
 
       
 
      Accessories 
      1-P216……………Water Pump 
      1-P580……………Alternator 
      1-P300…………....P/S Pump  
       
 
 
                 Belt Size               
              35” Belt PS-Crank side 
              Both Kits 
              42-1/2” Alt side 

 
   
  *  -08 Kits are Black 
   *  -09 Kits are Grey 
 
 
 
 
 
5/8” Combo Wrench 
 
 
9/16” Combo Wrench 
11/16” Combo Wrench 
3/4” Combo Wrench 
Socket Wrench & Extension 
10mm 12pt. socket 
12mm 12pt. socket 
 
 

kiersten
Typewritten Text

kiersten
Typewritten Text
1-S685..................Lock Washer

kiersten
Typewritten Text



Photo-1
Install the Water Pump (P216) in the two left 
mounting holes using two 3/8 x 2-1/4” SHCS
(S260). In the two right mounting holes mount 
the Power Steering Bracket (20161-A) using 
two (TP3-1.400) Spacer Tubes and two 3-3/4” 
SHCS (S272). Make sure to use the provided 
Gaskets with the Water Pump. 1

Photo-2
Now install the Alternator Bracket (20121-A)
to the Water Pump using two 3/8 x 1” SHCS
(S248).

Photo-3
Mount the Alternator (P580) to the 
Alternator Bracket. Use a 3/8 x 6” SHCS 
(S282)  between the head and the Alt. 
Using the provided (TP3-3.250) Spacer 
Tube.

Photo-4
Swing the Alternator upward and attach the
(RA-1.625) Adjustment rod to the Alternator with 
the 5/16 Shoulder Bolt (S310). Now attach the other  
end of the rod to the tapped hole of the Water Pump 
with a 3/8 x 1” SHCS (S248).

2

3

4

kiersten
Typewritten Text

kiersten
Typewritten Text

kiersten
Typewritten Text

kiersten
Typewritten Text

kiersten
Typewritten Text
*It may be necessary to shim bracket with
supplied washers (S667), two washers
per bolt for proper alignment.

kiersten
Typewritten Text

kiersten
Typewritten Text

kiersten
Typewritten Text
*Install Alt Pulley (206-A) using Lock Washer
(S685) and lock nut. Tighten with impact.

kiersten
Typewritten Text



Photo-5
Install the Water Pump Pulley (6322-A) with 
four 5/16-24 x 5/8 SHCS (S183).
Now install the Crank Pulley (6381-A) with 
three 3/8-24 x 1” SHCS (S292).

Photo-6
Mount the Front P/S Support (20175A-09) to the P/S 
pump (P300) with two 3/8 x 3/4” Hex Bolts (S311).
Mount the Rear P/S Support (20175B-09) with a 3/8 x 
1” Hex Bolt. Use a 3/8 Washer (S666) between the 
Rear Support and the P/S Pump.

View of 20175B-09 Rear Bracket

View of 20175A-09 Front Bracket

Photo of Power Steering installed.
Make sure to secure the Power 
Steering Pulley (623-A) with the provided 
lock nut using an impact at 35 pounds.
When installing the pulley make sure 
the Key in the groove stays in its 
proper location during install.

5

6-A

6-B



Photo-7
Mount the P/S Pump to the thru hole on the 
Water Pump below the bracket.  Between the 
20175-B and the Water Pump use the 
(AC3.200) Alum. Spacer.  Secure with the 
provided 3/8 x 3” SHCS (S266)
(SEE SIDE VIEW )

Install the Keyway Power Steering Pump Pulley
(623-A) making sure the drive key stays in its
proper location. Secure with the provided
Lock Nut.

Install a 35” Belt to the P/S Pulley and Crank rear 
grooves and tighten the belt by pulling up on the 
P/S Pump.
On the Alt. side use a 42-1/2” Belt. Tighten with 
the Adjuster Rod by turning Rod outward
and securing with the two Lock Nuts.
Check Alignment of the Alt.& P/S Pulleys in 
relation to the Crank.
NOTE: it may be necessary to shift the P/S Pump
forward or back due to  Water Pump variations.
Extra Washers are provided for this reason.

Photo-8
Front view of Power Steering after installed.
Use two 3/8 Washers (S666) and a 3/8 x 1” Hex 
Bolt (S312) thru the slot for adjustment and into  
the shown tapped hole. This is the Belt Adjustment.

3/8 Washer & 
3/8 x 1” Hex Bolt

8

9

.TP3-1.400 Spacers       AC3-.200
     Alum. Spacer

kiersten
Typewritten Text

kiersten
Typewritten Text

kiersten
Typewritten Text

kiersten
Typewritten Text

kiersten
Typewritten Text

kiersten
Typewritten Text

kiersten
Typewritten Text

kiersten
Typewritten Text
*It may be necessary to install belt on P/S Pulley
 with it off, then press pulley onto shaft.



�
�����������
����������8��������������
�����
 �8��
������������
�	
���
���������
��
�� 

�+;-2� /;09;7+8-/�@+;;+8=<�=9�=2/�9;3138+6�;/=+36�:>;-2+</;�=2+=�09;�+�:/;39.�90�838/=B���
��.+B<�0;97�=2/�.+=/�90�:>;-2+</���+;-2� /;09;7+8-/�@366�
;/:+3;�9;�;/:6+-/��+=�=2/3;�9:=398��+8B� ;9.>-=��@23-2�3<�09>8.�=9�,/�./0/-=3?/�38�7+=/;3+6�9;�@9;57+8<23:�
�6#+31).-1�&0.,��!00!-27��.4%0!'%
�+;-2� /;09;7+8-/�.9/<�89=�@+;;+8=�+8B� ;9.>-=�=2+=�3<�.+7+1/.�0;97�+,></��73<></�9;�73<+::63-+=398�9;�89=�></.�09;�3=<�38=/8./.�:>;:9</<�
$23<��373=/.�'+;;+8=B�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�.+7+1/�9;�69<<�<><=+38/.�=9�=2/�/8138/�9;�+8B�9=2/;�:+;=<�@23-2�7+B�2+?/�,//8�-+></.�,B�=2/�
./0/-=3?/� ;9.>-=�+8.�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�:/;<98+6�384>;B��6+,9;�-2+;1/<�9;�+8B�9=2/;�38-3./8=+6�-9<=<�09;�.+7+1/<�-+></.�,B�=2/�./0/-=3?/�
 ;9.>-=��$��#��#�$������)��( "�##�'�""��$)���&���'�$��"�# ��$�$��)�%"� "��%�$�������$��"��( "�##�'�""��$��#��
�%�"��$��#���"�#$�$����$#�"���"�����$��� "��%�$��'��$��"�'"�$$����"�&�"������"����"��)���������%�������
&�������������������$���
�9;7+6�@/+;�+8.�=/+;�+8.�.+7+1/�=9�=2/� ;9.>-=�89=�-+></.�,B��+;-2� /;09;7+8-/�+;/�+6<9�/A-6>./.�0;97�=23<�'+;;+8=B�
�����
���������������
��
�����
�(�� $�$��$����($��$� "�����$����)��  ����������'����)��� �����'�""��$)�'��$��"������"����$�����$)����$�
��##���"��� �"$��%��"� %" �#����"�'�""��$)��#����#$�$�#������$�����'�����$�$���#������'����������� �����
'�""��$)�'������#$�#��$��$�$��� "������������$�$������)���$��  �)�$��)�%�
�),)2!2).-�.-��%,%$)%1
"� ��"��"�"� �������$��#� "�&��������$��#�'�""��$)��#�)�%"��(��%#�&��"����)����"��� �"��"������#�������$�
������������"���)��������$����"����#�!%��$�������������"��"����������)��( "�##��"��� �����'�""��$)����$���
 "��%�$��#����#$�$�#������$�����'�$����(��%#�����"�����$�$��������������$���������#�!%�#$����������#�#��
$��� "�������������$�$����"��(��%#���#���)���$��  �)�$��)�%��)�%���&�����"���%"#���"�"����)���"���������"�
�����$���%#����)���#%#�����%#���"������������
$��#�'�""��$)���&�#�)�%�# �������"���$#�����)�%���)���#����&���$��"�"���$#��'�������)�&�")��"���#$�$��$��
#$�$��
 .30��%1/.-1)")+)2)%1�
���%</�+8.�38<=+66�=2/� ;9.>-=�986B�09;�3=<�38=/8./.�:>;:9</�
���$9�+?+36�B9>;</60�90�=23<��373=/.�'+;;+8=B��;/=>;8�=2/� ;9.>-=�@3=2�+�-9:B�90�=2/�:+3.�;/-/3:=��:9<=+1/�:+3.�=9�� � � ��
�����
�����������
�����
�����������������
�����
 ��
�����
���������	
���

��'2/8�;/=>;8381�=2/� ;9.>-=��B9>�7><=�09669@�=2/�.3;/-=398<�</=�09;=2�98�=2/�'+;;+8=B	"/=>;8��9;7�98�=2/�;/?/;</�<3./�90�=23<��373=/.�'+;;+8=B���0�B9>�
89�6981/;�2+?/�=2/�'+;;+8=B	"/=>;8��9;7��98/�7+B�,/�9,=+38/.�,B�-98=+-=381��+;-2� /;09;7+8-/�.>;381�89;7+6�,><38/<<�29>;<�+=�������������
�
�
���#23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�;/=>;8381�=2/� ;9.>-=�=9��+;-2� /;09;7+8-/�+8.�+8B�.+7+1/�-+></.�.>;381�<23::381�+;/�B9>;�;/<:98<3,363=B��
�+;-2� /;09;7+8-/�@366�:+B�09;�<23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�38->;;/.�38�;/=>;8381�=2/� ;9.>-=�=9�B9>�

���������
��
�� ��
��
�� �������������
�.�/0.$3#2�,.3-2%$�)1�#.-1)$%0%$�&.0�#0%$)2�>86/<<�3=�3<�+�7+8>0+-=>;/;�./0/-=�
�66�:;9.>-=<�;/=>;8/.�09;�+8B�;/+<98�7><=�;/0/;/8-/�+8�+>=29;3C+=398�8>7,/;��"�����$2/�"���8>7,/;�3<�9,=+38/.�,B�-+66381�:6+-/�90�:>;-2+</�.>;381�
89;7+6�,><38/<<�29>;<��
-7�/0.$3#2�0%230-%$�5)2(.32�2(%���
��50)22%-�.-�2(%�0%230-�/!#*!'%�-%62�2.�2(%�0%230-�1()//)-'�+!"%+�5)++�"%�0%&31%$�
�66�;/=>;8<�7><=�<23:�?3+�% #�+8.�,/�:;9:/;6B�:+-5+1/.�38�=2/�9;3138+6�-+;=98��"/=>;8�0;/312=�-2+;1/<�+;/�=2/�;/<:98<3,363=B�90�=2/�-><=97/;�>86/<<�=2/�
:;9.>-=�@+<�<23::/.�38�/;;9;�
�+;-2�:;9.>-=�;/=>;8/.�+0=/;�����B/+;�0;97�.+=/�90�:>;-2+</�@366�89=�,/�+--/:=/.�>86/<<�3=�3<�09>8.�=9�,/�+�7+8>0+-=>;/;�./0/-=���(%�#312.,%0�,312�
)-#+3$%�!�50)22%-�12!2%,%-2�$%1#0)")-'�2(%�!++%'%$�/0.$3#2�$%&%#2��$2/�-97:6/=/��373=/.�'+;;+8=B�3<�</=�09;=2�98�=2/�;/?/;</�<3./�
�

��-;/.3=�3<<>/.�98�7+8>0+-=>;/;�./0/-=<��
�
��;/=>;8�0//�98�+66�;/<2/6?+,6/�:;9.>-=�
3
��;/=>;8�0//�98�+66�;/:+3;+,6/�:;9.>-=

����������������������������������������������� �������
��
�+;-2� /;09;7+8-/�=29;9>126B�38<:/-=<�+66�;/=>;8<���=�3<�=2/�<96/�.3<-;/=398�90��+;-2� /;09;7+8-/�38�./=/;738381�=2/�-98.3=398�90�+66�;/=>;8/.�
7/;-2+8.3</��
$9�;/-/3?/�;/:6+-/7/8=<�+=�89�-2+;1/�=2/�9;3138+6�:;9.>-=�7><=�E;<=�,/�;/-/3?/.�+8.�38<:/-=/.�,B��+;-2� /;09;7+8-/�09;�./=/;738+=398���77/.3+=/�
;/:6+-/7/8=<�7+B�,/�:>;-2+</.�+8.�6+=/;�-;/.3=/.�>:98�38<:/-=398�./=/;738+=398�

 6/+</��97:6/=/�=2/��809;7+=398�,/69@��./=+-2�+8.�38-6>./�@3=2�;/=>;8/.�:;9.>-=�

"���************************��$�*********************�<<>/.�,B�*********************�+=/***********************

 >;-2+</;D<���+7/************************************************************* 298/*****************************

�..;/<<*******************************************************************************************************

 >;-2+</.��3;/-=6B�$2;9>12**************************************************�8?93-/�******************************

 ;9.>-=���********************************************************�8?93-/��+=/***********************************

"/+<98********************************************************************************************************

��������������������
������������
������




